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Xinjian, Zhonghuamen wai

210039 Nanjin, Jiangsu, China

TEL (025)86364191

FAX (025)86364191
Manufacturer:SHANGHAI MEISHAN IRON &STEEL Co.,LTD.
oooo oooo
CUSTOMER gooooboooobooda PRODUCT gooo
nood oooOooO0oO0oooo o O 000425 oboo BGTMI2103270013300
PURCHASER CUSTOMER'S NO. CERTIFICATE NO||
GB/T 1591-2018 Q355B gooooo
o o PT A-PW.A-PE.A CUSTOMER ORDER NO. &7
SPECIFICATION oooo 2021/03/27 resreo
DATE OF ISSUE Intertek
OO0 0O0OmmO OO0xOO0x000 2.30* 1238* coil gooo Oooad 11E0007146
NOMINAL DIMENSION  [THICK WIDTH LENGTH LICENSE NO. MILL'S NO.
O O O O O O gpoogd CHEMICAL COMPOSITION % OO0 00O TENSILE TEST goog IMPACT TEST good
D |:| (1=x10  2=x100 3=x1000 4=x10000 5=x100000) (00 G.L=L1 )*4 (v,oooDo= mm *6) IPROP-WEIGHT TEAR TEST| HARDNESS TEST
0 C Si Mn P S Cu | Ni Cr | Alt oo oo | 00| Ww
0 O O O O g 0 O/0|vys | Ts . Ol oooJd*8 |0(00: O
2 2 2 3 3 2 2 2 3 [g|o EL 5 10 0O|000SA%
COIL PACK HEAT |QTY| N.W. E N e Rm .3 u] O0O0DOOFA% *7 v
NO. NO. NO. NO. (kg) [+1| 3 MPa % | % °c| 1 2 3 |AVE. 1|2 |ave| 1 2 3 | AVE.
1 324103102300 31212701 20620 | L | 16 | 18 94 | 10 5 1 1 2 31 (B[ T| 518 | 569 [31.5
4
2 324103102500 31212701 20620 | L | 16 | 18 94 | 10 5 1 1 2 31 (B[ T| 518 | 569 [31.5
4
3 324103102600 31212702 20620 | L | 17 | 19 93 | 15 5 1 1 2 29 |B| T | 463 | 555 |35.5
6
O d=0 0O 0O O Diameter of the former
ogd Total PIECE(S) 61860 kg 0O000OBENDTEST: 180, d= 2.0a , OK a=0 O O O Thickness of test piece
g 0O
REMARKS
O O *1 0 000 ANALYSIS: L=[0 0 00 LADLE ANALYSIS, P= [J [0 [J ] PRODUCT ANALYSIS *2 [J[O LOCATION: B=[J[] BOTTOM, T=00 [0 TOP, M= [ MIDDLE
*3 0 0 ORIENTATION L= 00 LONGI T=[ 0O TRANS 2= 00000020° 20°TO THE ROLLING DIRECTION 3= 00000 030° 30°TO THE ROLLING DIRECTION D=0 [0 [0 [0 [0 [ 45° 45° TO THE ROLLING DIRECTION
NOTES *4[] 0 G.L=GAUGE LENGTH: 00 RECTANGULAR L1=5.655QRT(S0) *5YR= 0 00 YIELDRATIOY.S/T.S (TR= 0 OO T.S/Y.S) *6 0000 SPECIMENWIDTH *70 0000 FA=SHEAR-FRACTURE APPERANCE
*8 [ [0 0 ABSORBED ENERGY
000000000000000000000000000000 )/yn? m/@w’lf
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS MANUFACTURED AND TESTED WITH SATISFACTORY
oo RESULTS IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE MATERIAL SPECIFICATION. ooooog é
SURVEYOR TO QUALITY MANAGER %
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